POWER TECH. FOR METAL FABRICATIONS (PT-STEEL)

P.O. BOX -11983, JUBAIL INDUSTRIAL CITY 31961, KINGDOM OF SAUDI ARABIA
TEL: (013) 341 0300 FAX: (013) 342 1050 E-MAIL: info@pt-steel.com

MATERIAL INSPECTION REPORT

QC-FRM-002, Rev. 03

JOB NO.: PTS-1269

CLIENT: HARISCO

P.O. NO.:HSL-P-017-PO-003

REF. MRN NO.: PTS-MIR-1269-001

DATE: 7/3/2019

SN| ITEM M AL | GRADE . i'ZE (';':" — mAT | HeaT# | arty MTC NO. INSP. STATUS | REMARKS
1 | W-BEAM o bl A992 | 303 | 203 | 75 | 131 | - | E200201 | 2 IH20181205070-2 ACC

2 | W-BEAM B g A992 | 303 203 | 75 | 131 | - | E200602 | 4 IH20181205070-2 ACC

3 | W-BEAM 12X612X2%6 | pge2 | 310 | 165 | 58 | 97 - | 2083718 | 6 031834/18 ACC

4 | W-BEAM 12Xe12X26 | ag92 | 310 | 165 | 58 | 97 - | 2053719 | 5 031834/18 ACC

5 | W-BEAM 12XC2X2 | pge2 | 310 | 165 | 58 | 97 - | 2083671 | 1 031834/18 ACC

B | ae vl A36 - 8 = i) & s - | sro2237A| 7 80028961 ACC

COMMENTS (IF ANY) Ao P | PTS QA/QC SIGN & STAMP CLIENT SIGN & STAMP
NAME: BIPIN BALAN NAME:
PT-STEEL YARD '
SIGN:
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| Yun |
Coritract No, STEEL
Customer PAN GULF STEEL CO. INSPECTION CERTI F I CATE PAGE:
PO No.
o 41201811K112 Factory 63, Jungbong-Daero, Dong-gu, Incheon, S. Korea
Proforma Invoice No.| YS-181123
i ificate No. 1H20181 -2
Commodity | LOT-3)W-SECTIONS EN 10204(2004) TYPE 3.1 | 181205070
SR ; P e e
Specification | ASTM A992 Class certificate £ k o Zaf X 4
S ¢ Y i o r
= H < A Bk |
Issue date 2018-12-31
] Chemical Composition Tensile Test popect Towil)
emical Compositio enslle Tes
Quantity| Weight g Yield |BEND[ v yorch C Remarks
Dimensions Length | Heat No. Taruslle | Yiold tio(3)] TEST (Impact Specimen
) (PCS) (kg) C|Si|Mn|P | S |Cul|Ni|{Mo|lCr|al]|V INb Sn [CE(1), Strangth | Stremgth [22"2"O2) : AVG| 1 3 Size)
x100 %1000 =100 %1000 %100 N/mm2 % - -
10X10X49 1200 M | E 209566 3| e w|e o] e |2 s3]l w0l ::; ::: g:::
10X10%49 1200 M | E 209567 25 n875) 1|14 |es (0] 8 |1w]| 8| 2wf2|a] )] ::: ::: g':::
10X10%49 1200 M | £ 209568 90 78750 19 |15 fes |19 7 |20 7|2 |w|[3|1a]1]a]3s ;:? ;:: g'::
10X10%49 1200 M | € 209569 6 5250} 18 W& | |0l e e]m] 2w i | il ss :;; ::; 2:2:
12X6-1/2X30 1200 M | D 151922 2 nre2l 18 (14 fexfale|awfw|2]w5f{2)2]106]n]s il Il (Rl i
. SO SRR | S| |t | 530 | 384 | as5 | o725
2 2
12X6-1/2X30 1200 M | D 151947 24 12864 17 (6|60 | 23| 5 |25 8| 2]w]2]2{1w]9]3 ! s s S
LA R s21 | 403 | 260 | a71m4
@ 12XBX4D 1200 M | E 209601 67) arp| s |es 3|6 [1w] 8] 73] 1|82 i T
a99 | 363 | 270 | o728
@ 12X8X40 1200 M | F 209602 49 Moss| 1718|627 ]w] 77 3afwa]|1]|na]n ded | 8% ¢ 260 100735
516 | 371 | 260 | om0
12X10X53 1200 M | E 209652 38| |l wlzle|l2]elmle] s {as]slalalnlss 527 | 384 [ 250 | 0729
- 521 | 379 | 255 | 0728
12X12X65 1200 M | E 209799 ar|  s4s67( 18 | 18 | 96 | 17 | 10 et ]
SN . _ | 391 260 | 0706
SUB TOTAL 367| 302,71
(1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15) Nete

(2) Gauge length : 200 mm
(3) YR = Y.5/TS

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND AL[SO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.

J & b

General Manager of QA Team




Emirates Steel Industries PISC

PG Box 9022, Industrial City of Abu Dhabi (ICAD)

Musaffah, Abu Dhabi, UAE

T+ 971 25511187 F +971 2 5072650

emiratessteel.com

" @ ljlodl aian

)

1l

emirates steel

& SENAAT company Slelion Sl gaal

MILL TEST CERTIFICATE

ol ol Dlelial Siljloyl a5 50
(385)) auctial (subgi ayan AT woo
BEd o pubgl (pias

+9V1 Y o-V¥lor & +9V) Yool 1 IAV o

emiratesstesl.com
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Issue Date:

Customer Name/Address Saad gy s Certificate No. 031834/18 il ol 2B
Pan Gulf Steel Co. -
D Oof Iss #u )G
PO Box No. 2473,Al Khobar ol 25/05/2018 o
SA Dispatch No. 80296984 & pal B
e Wide Flange Beam AsLlad) Sales Order No. 25005019 £l il jal a5
Specificabion: pgmy ag92 biaa gall PO. No. PGS/3318/03/2018 #1d b od
--I Dimensions S Mechanical Properties  isus. aileaill Chemical Composition(%) (%) AxhpaSh ailiadll
ihength dshl Jiakin| s Asal) pd Tagha | daglia | A L fhoalfiasal) il op s | ot | Giala | osbegh | cups | oead | g0 | ans |asstea] gt | apas | oi [ asaittd O | 28 (L duid
Faadll [ 2l by G S8
in x in x lbs/ft Yield |Tensile|¥s/TS | Total Impact (J)
Stress | Stress % E.L |Average of 3
] Pie-| Weight Cast G.L |[Charpy Impact = 2
E ces | (uT) o (N/mm? ) | (N /mm? ) 200mm Temp (C) C | 8i|Mn P s Cu | Ni | cr | Mo v Nb | Sn T N Al CEV
& (%) Avg
Requirements Min
Max
1 [W 12X26 12M 17 7.888 | 2053671 | 440 566 |0.78 | 22.5 0-195/0.22201.338(0.009)0.016|0.0070.0080.017/0.001/0.033]0.001[0.002|0.015 [0.010 p.003 [0.420
2 |w 12X26 12M 14 |46.497 | 2053718 | 448 8585 1D0.75 | 23.¢ [o-1700.227)1 . 400] 0. 008 [0. 006 [0.009 fo. 0080.023] 0. 002 |0. 054] 0. 001 0. 003] 0. 014 0.011 p.004 |0.420
3 |W 12X26 12M 37 [17.167| 2053719 | 447 556 | 0.80 | 24.0 0.155)0.254/1.426/0.012]0.006(0.008/0.008/0.019/0.002[0.057[0.001]0.002(0.016 [0.011 p.oos |o0.413
"mni.-
fn e
Note: CRV = C4 ﬂ+ Cr+Mo+V Ni+Cu Test Method: ASTM E415 / ASTM A370 EN 10204 Certificate on Material Test 3.1
6 5 15 Fully Silicon Killed Steel
iR 1t e c e cw 3 -t e e =
DJSIm,ﬂiuh$ﬂiquLp‘alJMHqﬂla1ﬂ|g'-_l-\g.l.u /{’ "7/
We here by certify that the material has been made and tested in accordance with
the above specification and also with the requirements called for the above order
Tae Hee Gong
LB-221-TEST This Certificate is generated electronically Manager TSD
TSD-FM-082 Issue No.O

12.01.2016



[ITED SULB COMPANY (SAUDI SULB) LLC

Jubail Industrial City 31961 - P. O. Box 10572
Tel.: 03 358 6666 / 4225 - Fax: 03 358 3333
A Limited Liability Company With Fully Paid-Up
Capital of S.R. 206.254,000
Kingdom of Saudi Arabia - C.R. 2055013721

ISTOMER NAME/ADDRESS
‘DULLATIF&MOHAMED AL-FOZAN CO(DAM)

MMAM

YBOX :

1di Arabia

No.: 03 894 0909
{ No.: 03 889 6498

Tuct Code: PAOS006ASA36DT0600

tification: ASTM A36

JILL TEST CERTIFICAT

c b

UNITED SULB COMPANY (SAUDI SULB) LLC

QA/FORM/008/REV.1
i (iall 4 g2t ) 3ol il AS 54

VeoVY Lo — TV e lical | st Aae
P POATETY : aSla - ¥ YA TN/ £X Y0 1 gals
83 guione At gBuws O AS 5l
G3gaw Sy Y41, Yoker + 5,08 JalsIl g gaua Jla uis
Y200 V\YVYY (g)land omuw — 2o ganud | 4 pall aSlall

~

SHIPPING ADDRESS
ABDULLATIF&MOHAMED AL-FOZAN CO
ALKHOBAR BUSINESS GATE, TOWER A"

SOUTHERN TOWER),FIRST FLOOR,COASTAL

ALKHOBAR 31952
Saudi Arabia
Contact Person : MR.ZIAD M.AL-HABRTI

Tel No. : 03 849 4499-5

CERTIFICATE NO :30028961
Delivery Note No/Date ~ :80028961
Sales Contract/Order 11276

Customer P.O. No. :LOT-E(DAMMAM)

Product Name: ANGLE

Process Route: EAF, KILLED STEEL, AS ROLLED

Product Dimensions: ANG50X06XL6000 mm

Dimension: EN 10056-1, EN 10056-2

Product No of | No  [Bundle Product Chemical Analysis Mechanrical Properties

Cast Bars /| of |Weight | C Si Mn | P S CEV | ¥S UTS EL
Number Bundle[Bundles| (MT) | % | % % % % % MPa MPa %
SR02237 A 73 3 5913 [0.17 10.18 |0.66 |0.005/0.0090.28 314 431 42
SR02237 B 71 2 3.834 |0.17 |0.18 |0.66 [0.005/0.0090.28 |314 431 42
R02237 72 |8 15448 [0.17 |0.18 [0.66 |0.005/0.009[0.28 |314 431 42
R02000 72 2 3.862 |0.16 {0.20 ]0.63 [0.010{0.006]0.27 [315 443 44

/ YK;&KS;@E:' TS
PAN GURF ; Ferr &7 sl \\

* Cuality Aowvanre
Qg 2operiment o)
Levigyir T

Page No.l of |
G.L. - 50mm= (e.g. ASTM, BS 4360); 80mm = (e.g. DIN 17100); 200 mm = (e.g.JIS); 5.65 va = (e.g. BSEN 10025), Applicable as per Order Specmcatlon »
Where a = Cross Seclional Area of the Specimen.
- WE CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN TESTED AS PER ABOVE SPECIFICATIONS.
- ABOVE VALUES ARE AVERAGES OBTAINED DURING ANALYSIS AND TESTING.
- ISSUED IN ACCORDANCE TO BSEN 10204 CLAUSE 3.1

B
AUTHORIZED SIGNATORY
; QUALITY ASSURANCE :



